
RE6027
DUMBBELL BACK



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty

1 Support Frame 2

2 Lining Frame 2

3 Cushion 60

4 Foot Cover 4

5 Flat Head Cap Screw M10×35 64

6 Socket Head Cap Screw M10×30 12

7

8

Flat Washer φ11×φ20×2 84

Nylon Lock Nut M10 72



6

Exploded View



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty

1 Support Frame 2
2 Lining Frame 3
6 Socket Head Cap Screw M10×30 12

7 Flat Washer φ11×φ20×2 24

8 Nylon Lock Nut M10 12



13



14



15






